

Effective Date:02/01/2022
Reviewed: 12/2021, 7/2022, 12/2022, 8/2023, 02/2024, 1/2025
Scope: Medicaid

Simponi (golimumab) Subcutaneous Injection

POLICY

I. CRITERIA FOR INITIAL AND CONTINUATION OF THERAPY

For all indications:

- Submission of the member's chart or medical record is required, documenting medical necessity based on the criteria corresponding to the applicable indication

II. CRITERIA FOR APPROVAL

An authorization may be granted when the following criteria are met:

- Patient is ≥ 18 years of age; AND
- Simponi will not be used concomitantly with an injectable biologic response modifier including TNF-inhibitors (e.g., Humira (adalimumab), Enbrel (etanercept), Remicade (infliximab), Simponi (golimumab), etc.) and IL-inhibitors (e.g., Cosentyx (secukinumab), ustekinumab (e.g., Stelara, Wezlana, etc.) (Tremfya (guselkumab), Ilumya (tildrakizumab), Skyrizi (risankizumab), Bimzelx (bimekizumab), Omvoh (mirikizumab), etc.) or other oral non-biologic agent (e.g., Otezla (apremilast), Xeljanz (tofacitinib), Olumiant (baricitinib), Rinvoq (upadacitinib), Velsipity (etrasimod), etc.); AND

Rheumatoid Arthritis (RA)

- Therapy must be initiated or recommended by a rheumatologist; AND
- Patient has a diagnosis of moderate to severe active rheumatoid arthritis; AND
- Patient has documentation that meets either of the following criteria:
 - Member has been tested for either of the following biomarkers and the test was positive:
 - Rheumatoid factor (RF)
 - Anti-cyclic citrullinated peptide (anti-CCP)
 - Member has been tested for ALL of the following biomarkers:
 - RF
 - Anti-CCP
 - C-reactive protein (CRP) and/or erythrocyte sedimentation rate (ESR)
- Patient has documentation that meets all of the following:
 - Patient has experienced an inadequate response to at least a 3-month trial of methotrexate despite adequate dosing (i.e., titrated to 20 mg/week); OR Member has an intolerance or contraindication to methotrexate (see Appendix A); AND
 - Patient has had an inadequate response, intolerance, or contraindication to at least a 3-month trial of adalimumab at maximum tolerated doses.; AND
 - Patient is unable to tolerate the intravenous formulation of golimumab (Simponi Aria) and medical rationale has been provided

Psoriatic Arthritis (PsA)

- Therapy must be initiated or recommended by a rheumatologist or dermatologist; AND
- Patient has a documented diagnosis of psoriatic arthritis; AND
- Patient has documentation that meets either of the following criteria:
 - If patient has predominantly axial disease or active enthesitis and/or dactylitis, member has experienced an inadequate response or intolerance to at least two non-steroidal anti-inflammatory drugs (NSAIDs), unless use is contraindicated
 - If patient has peripheral arthritis, member has experienced an inadequate response to at least a 3-month trial of one oral disease-modifying anti-rheumatic agent (DMARD) such as methotrexate, azathioprine, or sulfasalazine, unless intolerance experienced; AND
- Documentation that the patient has had an inadequate response, intolerance, or contraindication to at least a 3-month trial of adalimumab and at least a 6-month trial of ustekinumab at maximum tolerated doses.; AND
- Patient is unable to tolerate the intravenous formulation of golimumab (Simponi Aria) and medical rationale has been provided

Ankylosing Spondylitis (AS)

- Therapy must be initiated or recommended by a rheumatologist; AND
- Patient has a documented diagnosis of active Ankylosing Spondylitis; AND
- Patient has documentation of a failure or has a contraindication to TWO (2) NSAIDs; AND
- Patient has documentation of an inadequate response, intolerance, or contraindication to a 3-month trial of adalimumab at maximum tolerated doses.; AND
- Patient is unable to tolerate the intravenous formulation of golimumab (Simponi Aria) and medical rationale has been provided

Ulcerative Colitis (UC)

- Therapy must be initiated or recommended by a gastroenterologist; AND
- Patient has a diagnosis of ulcerative colitis; AND
- Documentation that the patient has had an inadequate response, intolerance, or contraindication to at least a 3-month trial of infliximab IV or adalimumab at maximum tolerated doses; AND
- Patient has had an inadequate response, intolerance, or contraindication to at least a 6-month trial of ustekinumab at maximum tolerated doses

III. CONTINUATION OF THERAPY

Rheumatoid arthritis, psoriatic arthritis or ankylosing spondylitis

- Patient has a diagnosis of rheumatoid arthritis, psoriatic arthritis or ankylosing spondylitis; AND
- Therapy must be initiated or recommended by a rheumatologist or dermatologist; AND
- Patient demonstrated a clinical response to therapy (i.e., improvement in physical function, control of the progression of joint damage, and/or pain reduction); AND

Ulcerative colitis

- Patient has a diagnosis of ulcerative colitis; AND
- Therapy must be initiated or recommended by a gastroenterologist; AND

Effective Date:02/01/2022
Reviewed: 12/2021, 7/2022, 12/2022, 8/2023, 02/2024, 1/2025
Scope: Medicaid

- Patient demonstrated a clinical response to therapy (i.e., decrease in symptoms, decreased hospitalizations, improvement in fistula occurrence/healing); AND

IV. QUANTITY LIMIT

Initial therapy:

- Rheumatoid arthritis, psoriatic arthritis and ankylosing spondylitis:
 - One (1) 50mg/0.5mL syringe per 30 days for 12 months
- Ulcerative colitis:
 - Three (3) 100mg/1mL syringe for the first month, followed by One (1) 100mg/1mL syringe per 30 days for the following 11 months

Continuation of therapy:

- Rheumatoid arthritis, psoriatic arthritis and ankylosing spondylitis:
 - One (1) 50mg/0.5mL syringe per 30 days for 12 months
- Ulcerative colitis:
 - One (1) 100mg/1mL syringe per 30 days for 12 months

V. COVERAGE DURATION

- 12 months

VI. APPENDIX

Appendix A: Examples of Contraindications to Methotrexate

1. Alcoholism, alcoholic liver disease or other chronic liver disease
2. Breastfeeding
3. Blood dyscrasias (e.g., thrombocytopenia, leukopenia, significant anemia)
4. Elevated liver transaminases
5. History of intolerance or adverse event
6. Hypersensitivity
7. Interstitial pneumonitis or clinically significant pulmonary fibrosis
8. Myelodysplasia
9. Pregnancy or planning pregnancy
10. Renal impairment
11. Significant drug interaction

VII. REFERENCES

1. Simponi [package insert]. Horsham, PA: Janssen Biotech, Inc.; November 2023.
2. van der Heijde D, Ramiro S, Landewe R, et al. 2016 Update of the international ASAS-EULAR management recommendations for axial spondyloarthritis. *Ann Rheum Dis.* 2017;76(6):978-991.

3. Smolen JS, Landewé RBM, Bijlsma JWJ, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Ann Rheum Dis*. 2020;79(6):685-699. doi:10.1136/annrheumdis-2019-216655.
4. Singh JA, Saag KG, Bridges SL Jr, et al. 2015 American College of Rheumatology Guideline for the Treatment of Rheumatoid Arthritis. *Arthritis Rheumatol*. 2016;68(1):1-26.
5. Saag KG, Teng GG, Patkar NM, et al. American College of Rheumatology 2008 recommendations for the use of nonbiologic and biologic disease-modifying antirheumatic drugs in rheumatoid arthritis. *Arthritis Rheum*. 2008;59(6):762-784.
6. Menter A, Korman NJ, Elmets CA, et al. Guidelines of care for the management of psoriasis and psoriatic arthritis. Section 6: Guidelines of care for the treatment of psoriasis and psoriatic arthritis: case-based presentations and evidence-based conclusions. *J Am Acad Dermatol*. 2011;65(1):137-174.
7. Gossec L, Baraliakos X, Kerschbaumer A, et al. European League Against Rheumatism (EULAR) recommendations for the management of psoriatic arthritis with pharmacological therapies; 2019 update. *Ann Rheum Dis*. 2020;79(6):700-712.
8. Gladman DD, Antoni C, Mease P, et al. Psoriatic arthritis: epidemiology, clinical features, course, and outcome. *Ann Rheum Dis* 2005;64(Suppl II):ii14–ii17.
9. Coates LC, Soriano ER, Corp N, et al. Group for Research and Assessment of Psoriasis and Psoriatic Arthritis (GRAPPA): updated treatment recommendations for psoriatic arthritis 2021. *Nat Rev Rheumatol*. 2022;18(8):465-479.
10. Braun J, van den Berg R, Baraliakos X, et al. 2010 update of the ASAS/EULAR recommendations for the management of ankylosing spondylitis. *Ann Rheum Dis*. 2011;70:896–904.
11. Ward MM, Deodhar A, Gensler LS, et al. 2019 Update of the American College of Rheumatology/Spondylitis Association of America/Spondyloarthritis Research and Treatment Network Recommendations for the Treatment of Ankylosing Spondylitis and Nonradiographic Axial Spondyloarthritis. *Arthritis Rheumatol*. 2019;71(10):1599-1613. doi:10.1002/art.41042.
12. Talley NJ, Abreu MT, Achkar J, et al. An evidence-based systematic review on medical therapies for inflammatory bowel disease. *Am J Gastroenterol*. 2011;106(Suppl 1):S2-S25.
13. Testing for TB Infection. Centers for Disease Control and Prevention. Retrieved on June 13, 2023 from: <https://www.cdc.gov/tb/topic/testing/tbtesttypes.htm>.
14. Singh JA, Guyatt G, Ogdie A, et al. 2018 American College of Rheumatology/National Psoriasis Foundation Guideline for the Treatment of Psoriatic Arthritis. *Arthritis Rheumatol*. 2019;71(1):5-32. doi:10.1002/art.40726.
15. Feuerstein JD, Isaacs KL, Schneider Y, et al. AGA Clinical Practice Guidelines on the Management of Moderate to Severe Ulcerative Colitis. *Gastroenterology*. 2020;158:1450.
16. Aletaha D, Neogi T, Silman AJ, et al. 2010 Rheumatoid arthritis classification criteria: an American College of Rheumatology/European League Against Rheumatism collaborative initiative. *Arthritis Rheum*. 2010;62(9):2569-81.
17. Rubin DT, Ananthakrishnan AN, et al. 2019 ACG Clinical Guideline: Ulcerative Colitis in Adults. *Am J Gastroenterol*. 2019;114:384-413.
18. Smolen JS, Aletaha D. Assessment of rheumatoid arthritis activity in clinical trials and clinical practice. In: UpToDate, Post TW (Ed), UpToDate, Waltham, MA. Available with subscription. URL: www.uptodate.com. Accessed March 19, 2021.
19. Fraenkel L, Bathon JM, England BR, et al. 2021 American College of Rheumatology guideline for the treatment of rheumatoid arthritis. *Arthritis Care Res*. 2021;0:1-16.

Effective Date:02/01/2022
Reviewed: 12/2021, 7/2022, 12/2022, 8/2023, 02/2024, 1/2025
Scope: Medicaid

20. Menter A, Gelfand JM, Connor C, et al. Joint AAD-NPF guidelines of care for the management of psoriasis with systemic nonbiologic therapies. *J Am Acad Dermatol.* 2020;82(6): 1445-86.
21. The NCCN Drugs & Biologics Compendium® © 2023 National Comprehensive Cancer Network, Inc. Available at: <http://www.nccn.org>. Accessed June 13, 2023.